DG012-BV
Multi chassis_4WD kit
(basic version)

Parts list:

=

it =%

Aluminum chassis
bottom 1pc

1
I
i
I
i i
1 1
I I
I I
1 1
I I
i i
I I
i i
Distance holder 1 M3*8 flat-head !
M3*25 4pcs I screw 6pcs [
““““““““ I N 1 .
I I I I
L @l i i
1 1 1 1
I I I I
I I I I
1 1 1 1
’ 1 ’ 1 1 1
@ i i i i
i i i Spanner i
M2.5 nylon ! M3 nut 2pcs ! 5%AA battery ! (M2.5 & M4) 1pc ! Screw driver 1pc
screw 8pcs i holder 1pc 1 (M2 & M3) 1pc !

Assembly Instructions:

Assembly the
gear box 4pcs

Use the ruler to check the
length of your screws .

omm 10mm  20mm  30mm  40mm  50mm

Oinch 1inch 2inch




Use the ruler to check the

length of your screws .

10mm 20mm 30mm 40mm 50mm

Omm

inished

2inch

1inch

Oinch




	页 1
	页 2

